

**Typical Test Results**

		<b>Kg/cm<sup>2</sup></b>	<b>Mpa</b>	<b>Psi</b>
<b>Compressive Strength</b>		389.8	37.92	5,500
<b>Elongation</b>	4%			
<b>Hardness, Shore D</b>	53-55			
<b>Tensile Strength</b>		176	17.5	2,500